
 1 

 

FORM-1 

 

 

for 

 

 

PROPOSED EXPANSION OF SPECIALTY CHEMICALS IN 

EXISTING UNIT  

 

of 

 

M/s. PAUSHAK LTD. 

PLOT NO.: 135, 136, 145, 146, 147, 229 & 230,  

VILL.: PANELAV, PO: TAJPURA, TAL.: HALOL, 

DIST. PANCHMAHAL – 389 350 

GUJARAT 
 

  

NABL Accredited Testing Laboratory

ISO 9001:2008 Certified Company

Aqua-Air Environmental Engineers P. Ltd.

403, Centre Point, Nr. Kadiwala School, Ring 

Road, Surat - 395002

Prepared By:

NABL Accredited Testing Laboratory

ISO 9001:2008 Certified Company

Aqua-Air Environmental Engineers P. Ltd.

403, Centre Point, Nr. Kadiwala School, Ring 

Road, Surat - 395002

NABL Accredited Testing Laboratory

ISO 9001:2008 Certified Company
[...]
Trans-1,4-Dichloro Butane 0.34 Step-I 0.17 

Dimethyl Amine 2.9 Toluene+Methanol 19.59 

Toluene 2.73 Residue 0.82 

Dil. Sodium Hydroxide (NaOH -40%) 0.54 Water (H2O) 2.61 

Sodium Chloride (NaCl) 2.27 Sodium Chloride (NaCl) 2.59 

Methanol (MeOH) 17.0   

Total 25.78  25.78 

 

Stage -II 

Input Quantity 

(Kg) 

Output Quantity 

(Kg) 

Step –I 0.17 Polyquat (POL) 1.00 

Triethanolamine 0.04 Water  0.35 

Water (H2O) 0.88   

Trans1,4-Dichloro Butane 0.17   

Sodium Hydroxide (NaOH) 0.08   

Hydrochloric Acid (HCl)  0.01   

Total 1.35  1.35 



 94 

THIADIAZOLE  

 

5-METHOXY-1, 3, 4-THIADIAZOL-2(3)-ONE [METDO] 

Process Description 

Stage-1: Potassium Hydroxide is reacted with Methanol and Carbon Disulfide followed by 

reaction with Hydrazine Hydrate to get O-Methyl Hydrazine Carbothioate. 

 

Stage-2:- O-Methyl Hydrazine Carbothioate is reacted with Phosgene to give product 5-

Methoxy-1, 3, 4-Thiadiazol -2 (3H) – One (METDO). 

 

 

Chemical Reaction 

 

+ CH 3OHKOH + 2.H 2O

carbon disulfide

NH 2 - NH 2 . H2O

CH3

O NH

S

NH2

Hydrazine Hydrate

O

Cl Cl

+

+ H2S

Hydrogen sulfide

CH3

O NH

S

NH2

5-methoxy-1,3,4-thiadiazol-2(3H)-onePhosgene

+

Potasium Hydroxide
+ KCl

S

N N
H

O

O
CH3

-2HCl

Stage-1: 

Stage-2: 5-Methoxy-1,3,4-Thidiazole-2(3H)-one: [METDO]

HCl

+

O-methyl 

hydrazinecarbothioate

CS 2

O-methyl 

hydrazinecarbothioate

Methanol

 



 95 

Material Balance 

 

Stage 1:  

In put  

Raw Material 

Qty. 

Kg 
Out put 

Qty. 

Kg 

Potassium Hydroxide  1.28 O-Methyl Hydrazine Carbothioate 11.88 

Carbon Disulfide 1.58     

Methanol 0.63     

Water 3     

Hydrazine Hydrate 0.97     

HCl 4.42     

Caustic Flakes 1.58 

Water for Caustic Solution 14.17 
Scrubber Solution 15.75 

Total  27.63   27.63 

 

Stage 2:  

In put  

Raw Material 

Qty. 

Kg 
Out put 

Qty. 

Kg 

O-Methyl Hydrazine Carbothioate 11.88 METDO 1.00 

MDC 5.42 Recovered MDC  3.52 

Phosgene 3.53 HCl Gas Generated 2.6 

Water  3.64 CO2 Gas Generated 0.84 

Methanol 2.67 Aq. Layer Crude  10.783 

    Mother Liquor 6.05 

    Loss (Solvent & Other) 1.997 

    Insoluble Salt 0.35 

Total  27.14 Total Output 27.14 



 96 

ESTERS GROUP 

 

METHYL 3-AMINOCROTONATE 

Process Description 

Methyl Acetoacetate is reacted with Ammonia to give Methyl 3-Aminocrotonate as a Product.  

 

Chemical Reaction 

CH3

O O

O

CH3 NH3+ CH3

O

O CH3

NH2

OH2+

Methyl Acetoacetate Ammonia Methyl 3-aminocrotonate Water 
 

 

 

Material Balance 

 

Input 

Raw material 

Quantity 

(Kg) 

Output Quantity 

(Kg) 

Methyl Acetoacetate 1.00 Methyl 3-Aminocrotonate (MAC) 0.72 

Liq Ammonia (23%) 0.91 Water 1.2 

Methanol  0.59 Ammonia in Water 0.20 

Water 0.4 Methanol 0.50 

  Residue /(Loss) 0.28 

Total 2.9  2.9 



 97 

PHENYL BENZOATE 

Process Description 

Benzoyl Chloride is reacted with Phenol to give Phenyl Benzoate as a Product.  

 

Chemical Reaction 

 

Cl

O

+
OH

O

O

phenyl benzoatephenolbenzoyl chloride

+ ClNa

Sodium chloride

Route of synthesis:- 

Na OH

+ OH2

Water

 
 

Material Balance 

 

Input 

Raw material 

Quantity 

(Kg) 

Output Quantity 

(Kg) 

Phenol 0.500 Phenyl Benzoate (PHB) 1.00 

Benzoyl Chloride 0.750 Sodium Chloride Soln. (NaCl) 4.062 

Caustic Lye (48 %)  0.460 Residue /(Loss) 0.148 

water 3.500   

Total 5.21  5.21 



 98 

ETHYLENE GLYCOL DI BENZOATE 

Process Description 

Benzoyl Chloride is reacted with Ethylene Glycol to give Ethylene Glycol Dibenzoate as a 

Product.  

 

 

Chemical Reaction 

 

Cl

O

+

benzoyl chloride

+ ClNa

Sodium chloride

Route of synthesis:- 

Na OH

+ OH2

Water

OH

OH

Ethylene glycol

O

O

O

O

2

2

2 2

Ethylene glycol dibenzoate  
 

 

Material Balance 

 

Input  

Raw material 

Quantity 

(Kg) 

Output Quantity 

(Kg) 

Ethylene Glycol 0.316 Ethylene Glycol Dibenzoate (EGDB) 1 

Benzoyl Chloride 1.316 Sodium Chloride Soln. (NaCl) 6.029 

Caustic Lye (48 %)  0.895 Residue /(Loss) 0.13 

Water 4.632     

Total 7.159   7.159 



 99 

BENZYL CARBAZATE 

Process Description 

Benzyl Chloroformate is reacted with Hydrazine Hydrate to give Benzyl Carbazate as a product. 

 

 

Chemical Reaction 

 

 
 

 

 

Material Balance 

 

Input 

Raw material 

Quantity 

(Kg) Output 

Quantity 

(Kg) 

Benzyl Chloroformate (BCF) 1.00 Methylene Dichloride  (MDC) (Recovery) 6.43 

80% Hydrazine Hydrate 1.44 Aqueous Layer 4.30 

Methylene Dichloride (MDC) 7.14 Residue /(Loss) 2.32 

Sodium Sulfate 0.10 Benzyl Carbazate (Product) 0.63 

Water 4.00   

Total 13.68  13.68 



 100 

TERT-BUTYL CARBAZATE 

Process Description 

Tert Butyl Alcohol is reacted with Phenol Chloroformate to give Tert Butyl Phenyl Carbonate as 

a Stage-1 (In-situ) which is further reacted with Hydrazine Hydrate to give Tert-Butyl Carbazate 

as a product. 

 

Chemical Reaction 

 

 
 

 

Material Balance 

 

Input 

Raw material 

Quantity 

(Kg) Output 

Quantity 

(Kg) 

Tert Butyl Alcohol 1.00 Pyridine-HCl Solution 2.56 

Pyridine 1.07 Methylene Dichloride (MDC) (Recovery) 2.36 

Methylene Dichloride  (MDC) 2.62 Sodium Phenoxide Solution 9.70 

Phenyl Chloroformate 2.10 Aqueous Layer 2.10 

30% Hydrochloric Acid 0.54 Tert-Butylcarbazate (Product) 1.32 

Sodium Sulfate 0.30   

80% Hydrazine Hydrate Solution 0.49   

Sodium Hydroxide Flakes 0.82   

Water 9.10   

Total 18.04  18.04 



 101 

ANNEXURE – IV 

WATER CONSUMPTION & WASTEWATER GENERATION  

WATER CONSUMPTION 

 

QUANTITY (KL/DAY) 
SR. USAGE 

Existing Additional Total 

A DOMESTIC 30 60 90 

B INDUSTRIAL       

  1 Processing 2 95 97 

  2 Cooling   35 70 105 

  3 Washing/ Scrubbing 20 40 60 

  4 Boiler /DM water/ RO Water 42 84 126 

    Gardening 10 20 30 

    Others  5 15 20 

    TOTAL INDUSTRIAL 114 324 438 

    TOTAL 144 384 528 

 

 

WASTEWATER GENERATION 

 

QUANTITY (KL/DAY) SR.  USAGE 

Existing Additional Total 

A DOMESTIC 30 60 90 

B INDUSTRIAL    

  1 Processing 2 95 97 

  2 Cooling   15 30 45 

  3 Washing/ Scrubbing 12 24 36 

  4 Boiler /DM water/ RO Water 33 66 99 

    Gardening 0 0 0 

    Others  3 7 10 

    TOTAL INDUSTRIAL 65 222 287 

    TOTAL 95 282 377 

 



 102 

WATER BALANCE DIAGRAM (EXISTING) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

Note: Final treated effluent in existing scenario (i.e. 65 KL/day) is disposed to CETP of M/s. Enviro Infrastructure 

Co. Ltd., Umraya, Dist: Vadodara. 

Domestic 

30 KL/day 

Boiler/DM Water/ 

RO Water 

42 KL/day 

 

Washing/ 

Scrubbing 

20 KL/day 

 

Gardening 

10 KL/day 

 

Water Consumption 

144 KL/day 

Domestic  

30 KL/day 

 

Cooling 

35 KL/day 

 

Wastewater 

65 KL/day 

Boiler/DM Water/ 

RO Water 

33 KL/day 

 

Washing/ 

Scrubbing 

12 KL/day 

 

Cooling 

15 KL/day 

 

ETP 

STP 

Used for Land 

Plantation / 

Gardening 

Purpose 

Process 

2 KL/day 

 

Others 

5 KL/day 

 

Process 

2 KL/day 

 

Sent to CETP 

 

Others 

3 KL/day 

 



 103 

WATER BALANCE DIAGRAM (TOTAL PROPOSED) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Note: Final treated effluent (i.e. 287 KL/day) after proposed expansion shall also be disposed to CETP of M/s. 

Enviro Infrastructure Co. Ltd., Umraya, Dist: Vadodara. 

Domestic 

90 KL/day 

Boiler/DM Water 

/RO Water 

126 KL/day 

 

Washing/ 

Scrubbing 

60 KL/day 

 

Gardening 

30 KL/day 

 

Water Consumption 

528 KL/day 

Domestic  

90 KL/day 

 

Cooling 

105 

KL/day 

 

Wastewater 

287 KL/day 

Boiler/DM Water 

/RO Water 

99 KL/day 

 

Washing/ 

Scrubbing 

36 KL/day 

 

Cooling 

45 KL/day 

 

ETP 

STP 

Used for Land 

Plantation / 

Gardening 

Purpose 

Process 

97 KL/day 

 

Others 

20 KL/day 

 

Process 

97 KL/day 

 

Sent to CETP 

 

Others 

10 KL/day 

 



 104 

ANNEXURE – IV 

WASTEWATER TREATMENT  

 

PROCESS DESCRIPTION 

 

HIGH TDS EFFLUENT TREATMENT PLANT: 

Following start-up and commissioning procedures to be followed: 

 

1.0 EQUALIZATION TANK: 

The HTDS effluent from plant and tank farm shall be taken to equalization tank. The effluent 

shall be always under mixing through blower operation. When tank is 65 % full with effluent 

start transferring the effluent to neutralization tank. 

 

2.0 NEUTRALIZATION TANK: 

The effluent from equalization tank shall be taken to neutralization tank I. The effluent shall be 

always under mixing through blower operation.  When tank is full with effluent switch the 

effluent to neutralization tank II for collection. Neutralize the effluent. 

 

3.0 FLASH MIXER: 

Prepare alum solution of 30 % in Dosing tank. Put on the Alum Dosing System.  Put on the Flash 

mixer agitator 

 

4.0 FLOCCULATOR: 

Prepare poly solution of 0.5 TO 1 % in Dosing tank. Put on the Poly Dosing System, Put on the 

Flocculator agitator 

 

5.0 TUBE SETTLER: 

The effluent from Flocculator will come to tube settler through gravity line. The pH at this stage 

shall have to be between 8.0 to 8.5. The clarified water shall go to MEE feed tank. Operate the 

sludge valve such as to drain settled sludge at every 3 hrs.  

 

6.0 MEE FEED TANK: 

The effluent from Tube settler will come to MEE feed tank through gravity line. 

 

7.0 MULTI EFFECT EVAPORATOR: 

Remove Total Dissolve Solid in Multi Effect Evaporator. 

 



 105 

LOW TDS EFFLUENT TREATMENT PLANT: 

Following start-up and commissioning procedures to be followed: 

 

1.0 EQUALIZATION CUM NEUTRALIZATION TANK (SAMPLING POINT-06): 

The effluent from plant and utility and filtrate from filter press shall be taken to equalization 

tank. The effluent shall be always under mixing through blower operation. When tank is full 

with effluent switch the effluent to equalization tank II for collection. 

 

2.0 FLASH MIXER: 

Prepare alum solution of 30 % in Dosing tank. Put on the Alum Dosing System. Put on the Flash 

mixer agitator. 

 

3.0 FLOCCULATOR: 

Prepare poly solution of 0.1 % in Dosing tank. Put on the Poly Dosing System. Put on the 

Flocculator agitator. 

 

4.0 TUBE SETTLER: 

The effluent from Flocculator will come to tube settler through gravity line.  

 

5.0 TRIKLING FILTER: 

Supernatant of aeration tank shall be kept under recycling mode during start up until actual 

effluent is received. During commissioning, the clarified overflow shall be taken to the feed 

sump, from where it is to be pumped to trickling filter. 

 

6.0 AERATION TANK: 

The treated effluent from feed sump shall be pumped to Aeration Tank after ensuring pH 

between 7.5 and 8.5. The COD inlet to Aeration Tank shall be always maintained below 5000 

mg/l. 

 

7.0 SECONDARY CLARIFIER (SST): 

The effluent from Aeration Tank I will come to SST through gravity line. 

 

8.0 HOLDING TANK: 

The supernatant from clarifier will come to holding tank through gravity line. 

 

9.0 TERTIARY TUBE SETTLER: 

The treated effluent from holding tank shall be pumped to tertiary tube settler. 

 

 

Note: After Proposed Expansion, Treatment scheme will remain same only volume will be 

increased i.e. it will be modification of Existing ETP. 



 106 

ETP DIAGRAM  

 

 

 

 

 

 

 

 

 

 



 107 

DETAILS OF UNITS 

 

MEE Pre-Treatment HTDS 

Equipment List for HTDS 

Treatment Units 

Size (Meter) 
Sr. Treatment Unit 

L W H 

Volume 

(m
3
) 

No. of 

Tanks 
MOC Remarks 

1 Equilisation Tank 3 3 3.3 29.7 1 RCC Tile Lining 

2 Neutralization Tank 3.2 3.2 2.8 28.7 2 RCC Tile Lining 

3 Flash Mixer       0.5 1 HDPE   

4 Flocculator       0.75 1 HDPE   

5 MEE Feed Tank 3 3 3.3 29.7 1 RCC   

6 Condensate Collection Tank 3 3 3.3 29.7 1 RCC   

Equipments 

1 Equilisation Tank (3.0 x 3.0 x 3.3 m) 

  Blower 2 Capacity 25 m
3
/Hr; 0.4 kg/cm

2
 

  Diffuser 4 Silicon based Coarse bubble diffuser 

2 Neutralization Tank (3.3 x 3.3 x 2.8 m) 

  Blower 2 Capacity 100 m
3
/Hr; 0.35 kg/cm

2
 

  Diffuser 8 Silicon based Coarse bubble diffuser 

3 Feed Pump 2 Cast Iron, 1.5 m
3
/hr and 14 mlc 

4 Flash Mixer 0.5 kl HDPE Tank 

  Dosing System 1 PDP Head - pp, flow 0-20 LPH 

  Agitator 1 100 RPM,  Watted part MOC - SS316L and MS Epoxy 

5 Flocculator 0.750 Kl HDPE Tank 

  Dosing System 1 PDP Head - SS316L, flow 0-20 LPH 

  Agitator 1 20 RPM,  Watted part MOC - SS316L and MS Epoxy 

6 Lamella Settler 1 Size: 1.6 x 1.6 x 3.3; MOC - MS Epoxy 

7 Lamella U-Flow Pump 2 SP, MOC - CI, 5 m
3
/hr and 30 mlc (to be reviewed) 

         

Size (Meter) 
Sr. Treatment Unit 

L W H 

Volume 

(m
3
) 

No. of 

Tanks 
MOC Remarks 

1 Neutralization Tank 3 3 3.3 29.7 2 RCC Tile Lining 

2 Flash Mixer 1.1 - 1.225 1 1 HDPE   

3 Flocculator 1.35 - 1.265 1.5 1 HDPE   

4 Trickling Filter 5   7.5 147 1 RCC   

5 Feed Sump 2 2 2.8 10 1 RCC   

6 Aeration Tank 6.7 6.7 5 225 1 RCC   

7 Secondary Clarifier 2 - 2.8 8.8 1 RCC   

8 Holding Tank 2 2 2.8 10 1 RCC   

9 Flocculator 1.35 - 1.265 1.5 1 HDPE   



 108 

10 Final Collection Tank 6 6 3 108 1 RCC   

11 Sludge Sump 2 2 2.8 10 1 RCC   

Equipments 

1 Neutralization Tank (3.0 x 3.0 x 3.3 m) 

  Pump 2 Cast Iron, 3 m
3
/hr and 14 mlc 

  Blower 2 Capacity 50 m
3
/hr; 0.4 kg/cm

2
 

  Diffuser 4 Silicon Based coarse bubble diffuser 

2 Flash Mixer (1.1 ǿ x 1.225 m) 

  Dosing System 1 PDP Head-PP, Flow 0-20 LPH 

  Agitator 1 100 RPM, Watted Part MOC - MS Epoxy 

3 Flocculator (1.35 m ǿ x 1.265 m) 

  Dosing System 1 PDP Head-SS316L, Flow 0-20 LPH 

  Agitator 1 20 RPM, Watted Part MOC - MS Epoxy 

4 Lamella Settler 1 Size: 1.5 x 1.5 x 4.3; MOC - MS Epoxy 

5 Lamella Sludge Pump 2 SP, MOC-CI, 3 m
3
/hr and 30 mlc 

6 Trickling Filter Media   PVC, Volume - 120 m
3
 of packing 

7 Trickling Filter Mechanism 2 30 m
3
/hr, hydraulic feed type 

8 Trickling Filter Recycle Pump 2 Cast Iron, 30 m
3
/hr and 25 mlc 

9 Aeration Tank Blower 2 Capacity 300 m
3
/hr; 0.7 kg/cm

2
 

10 Aeration Tank Diffuser 30 Silicon Based Fine Bubble Diffusers 

11 Secondary Clarifier Mechanism 1 0.08 RPM for 2.0 dia (2.5+0.3), MOC-MS Epoxy 

12 Holding Tank Transfer Pump 2 Cast Iron, 2.1 m
3
/hr and 14 mlc 

13 
Secondary Clarifier U-Flow 

Pump 
2 SP, MOC-CI, 10 m

3
/hr and 30 mlc 

14 Flocculator (1.35 m ǿ x 1.265 m) 

  Dosing System 1 PDP Head-SS316L, Flow 0-20 LPH 

  Agitator 1 20 RPM, Watted Part MOC - MS Epoxy 

15 Lamella Settler 1 Size: 1.5 x 1.5 x 4.3; MOC - MS Epoxy 

16 Filter Press 1 Vendor Package 

 



 109 

CHARACTERISTICS OF EFFLUENT 

 

 

COD  

mg/l 

TDS  

mg/l 
pH 

SS  

mg/l 
Design 

Basis 
Inlet Outlet Inlet Outlet Inlet Outlet Inlet Outlet 

HTDS 50,000 <5,000 1,00,000 5,000 1-9 6-8 5,000 1,000 

                  

LTDS 5,000 <2,000 5,000 -- 6-8 6-8 1,000 600 

 

 

Colour 
O&G 

mg/l 

Cl
-
  

mg/l 

SO4
-2 

mg/l 

NH4-N 

mg/l 
Design 

Basis 
Inlet Outlet Inlet Outlet Inlet Outlet Inlet Outlet Inlet Outlet 

HTDS Yellow 
Pale 

Yellow 
70 -- 95,000 2,500 1,000 1,000 3,000 500 

                      

LTDS 
Pale 

Yellow 
-- -- -- 2,500 -- 1,000 -- 500 <50 



 110 

EXISTING STP PROCESS DESCRIPTION 

 

Collection Well 

Sewage from factory & colony flow by gravity & is collected in the Collection Well followed by 

BOD Well. The sewage is further pumped to Aeration Tank for biological process. 

 

Aeration Tank 

Sewage is subject to suspended aerobic biological treatment in the Aeration Tank. The oxygen 

& mixing requirement of Mixed Liquor (ML) of the Aeration Tank consisting of aerobic biomass 

is sufficed by surface aerator. The aerobic biomass oxidises the dissolved & particulate 

carbonaceous organic matter into simple end products & additional biomass, as represented by 

the following equation for aerobic biological oxidation of organic matter. 

 

Organic Matter + O2 + NH3 + PO4 → 
micro organism

 → New Cell + CO2 + H2O 

 

Oxygen (O2), Ammonia (NH3) & Phosphate (PO4) are the nutrients need for conversion of the 

organic matter to simple end products, i.e., Carbon dioxide (CO2) & water (H2O).  

 

Secondary Settling Tank 

The ML from Aeration Tank flows to the Secondary Settling Tank. The ML is subjected to 

quiescent state in the Settling Tank, the biological sludge settles at the bottom & clear 

supernatant overflow to Treated Water Collection Tank. Portion of the settled sludge is 

returned back to Aeration Tank to maintain the MLSS concentration & balance is waste to 

Sludge Drying Beds for dewatering & drying. 

 

Treated Water Collection Tank 

Treated effluent from secondary treatment is collected in Treated Water Collection Tank is 

further subjected to tertiary treatment prior to disposal. 

 

Pressure Sand Filter 

The treated wastewater is pumped through Pressure Sand Filter to further remove suspended 

solids. The Filter is backwashed periodically by water to maintain the filtration rate. 

 

Sludge Drying Beds 

The sludge is subjected to dewatering & drying at the Sludge Drying Beds. The dry biological 

sludge is collected stored at Waste Storage Shed for its final disposal. The treated sewage is 

disposed on land for plantation. 

 

 

 

 

 



 111 

 

LIST OF STP UNITS (EXISTING) 

 

Sr. 

No. 

Name of unit No. of 

unit 

Dimension in 

(meter) 

Volume Capacity  

(KL) 

1 Collection Well 1 2.0 x 8.0 25.12 

2 Collection Sump 1 2 X 3 X 4 24.0 

3 Aeration tank 1 2.8 X 1.24 X 1.5 5.20 

4 Tube Settler 1 1.7 X 0.9 X 1.5 2.30 

 Collection Tank 1 1 X 1.25 X 1.5  1.87 

5 Sludge drying bed 3 2 X 2 X 1.1 4.40 

6 Sand Filter 2 -- -- 

7 Treated Effluent 1 3 X 7 21.00 

DIAGRAM OF STP 

 

 

 

 

 

 

 

 

 



 112 

ANNEXURE – V 

LIST OF HAZARDOUS WASTE  

QUANTITY SR. 

NO. 

NAME OF WASTE CATEGORY 

EXISTING TOTAL AFTER 

PROPOSED 

EXPANSION 

MODE OF DISPOSAL 

1 Used Oil 5.1 1 MT/Yr 2 MT/Yr Collection, Storage, 

Transportation, Disposal by Selling 

to Registered Refiner 

2 ETP Sludge 35.3 50 MT/Yr 150 MT/Yr 

3 MEE Salt 37.3 - 250 MT/Yr 

Collection, Storage, 

Transportation, Disposal at TSDF of 

NECL, Nandesari 

400 Nos. / Yr 1,500 Nos. /Yr  

4 

Discarded 

Container   

(Drums / Bags) 

33.1 

8,000 Nos. /Yr 24,000 Nos. /Yr 

Collection, Storage, Transportation 

& given to registered vendors 

5 Spent Carbon 28.3 1 MT/Yr 5 MT/Yr 

6 Residue & Waste 

(from VCF Process) 

28.1 6 MT/Yr 20 MT/Yr 

7 Distillation Residue 20.3 20  MT/Yr 60 MT/Yr 

8 Distillation Residue 

(from 

contaminated 

organic solvents) 

36.1 45 MT/Yr 135 MT/Yr 

Collection, Storage, 

Transportation, given for co-

processing in cement 

industries/RSPL, Panoli or disposal 

at CHWIF of NECL, Nandesari 

 

9 Toxic Metal 

residue (from 

water purification 

plant) 

26.1 5 MT/Yr 10 MT/Yr Collection, Storage, 

Transportation, Disposal at TSDF of 

NECL, Nandesari/RSPL, Panoli 

10 Hydrochloric Acid 

(30 %) 

- 500 MT/M 1500 MT/M 

11 FeCl2 - 6 MT/M 18 MT/M 

12 Recovered 

Mercury 

- 3.6 MT/M 7.2 MT/M 

13 Recovered 

Mercury Chloride 

- 3.6 MT/M 7.2 MT/M 

Collection, Storage, Transportation 

& Sell to authorized end users 



 113 

ANNEXURE – VI 

STACK & VENT DETAILS  

 

DETAILS OF STACKS & VENTS (Existing): 

Sr. 

No. 
Source of Emission 

Stack 

Height 

(meter) 

Stack 

Diameter 

(meter) 

Pollution Control 

Equipment 

Air 

Pollutant 
Concentration 

SPM < 150 mg/Nm
3
 

SO2 < 100 ppm 1 3 TPH Boiler 30 1 Bag Filter 

NOx < 50 ppm 

Phosgene --- 

HCl 20 mg/ Nm
3
 Final Caustic Scrubber 

2 

Central Scrubber (Alkali 

Scrubber) 

15 0.4 Caustic Scrubber 

Cl2 9 mg/ Nm
3
 

DG Set – 625 KVA (Stand by) 
3 

DG Set – 320 KVA (Stand by) 

10 0.3 Silencer 

4 DG Set – 125 KVA (Stand by) 5 0.1 Silencer 

SPM 

SO2 

NOx 

< 150 mg/ Nm
3
 

< 100 ppm 

< 50 ppm 

 



 114 

DETAILS OF STACKS & VENTS (Total Proposed): 

 

Sr. 

No. 
Source of Emission 

Stack 

Height 

(meter) 

Stack 

Diameter 

(meter) 

Pollution Control 

Equipment 

Air 

Pollutant 
Concentration 

SPM < 150 mg/ Nm
3
 

SO2 < 100 ppm 1 10 TPH Boiler 60 1 
Electro Static 

Precipitator (ESP) 
NOx < 50 ppm 

SPM < 150 mg/ Nm
3
 

SO2 < 100 ppm 2 3TPH Boiler (Stand by) 30 1 Bag Filter 

NOx < 50 ppm 

Phosgene --- 

HCl 20 mg/ Nm
3